DIVISION OF
ENGINEERING SERVICES
OFFICE OF GEOTECHNICAL SUPPORT

GEOTECHNICAL LABORATORY
5900 Folsom Boulevard

> Sacramento, CA 95819

Date: 5/13/2008

To:

TM Liao / GDS-2

From: Lilibeth C. Purta / (916) 227-5239

RE:

Laboratory Test Report -- EA: 11-080121
GL 08-038

Final test results.

Note: All remaining test specimens will be disposed
of in 30 calendar days from the release date of the
final test results.

AASHTO R18
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DB2NVS5D10 8:57:24 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results

Counter: 0 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:00:06 Diameter: 2.2600 in
Operator: MIJS Area: 4.0115 in?
Sample: R-08-03-21 Maximum Load: 1587 Ibf
Resident Engineer: Yung Chung Compressive Strength: 396 psi
Ticket: Q08-051
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 8:56:56 AM
End Date: 4/16/2008
End Time: 8:57:02 AM
Workstation: DB2NVs5DI
Tested By: concrete

Lab: Concrete



DB2NV5D10 9:01:28 AM 4/16/2008

STRESS VS, STRAIN
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Test Summary Test Results
Counter: 0 Specimen Gage Length: 5.6400 in
Elapsed Time: 00:00:23 Diameter: 2.3800 in
Operator: MIS Area: 4.4488 in*
Sample: R-08-04-20 Maximum Load: 4269 Ibf
Resident Engineer: Yung Chung Compressive Strength: 960 psi
Ticket: Q08-052
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 9:00:51 AM
End Date: 4/16/2008
End Time: 9:01:14 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete



DB2NV5DI10 9:04:44 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results
Counter: 0 Specimen Gage Length: 5.6500 in
Elapsed Time: 00:00:04 Diameter: 2.3700 in
Operator: MIS Area: 44115 in?
Sample: R-08-04-22 Maximum Load: 1682 Ibf
Resident Engineer: Yung Chung Compressive Strength: 381 psi
Ticket: Q08-053
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 9:04:13 AM
End Date: 4/16/2008
End Time: 9:04:17 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete



DB2NV5D11404 9:14:08 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1404 Specimen Gage Length: 5.6200 in
Elapsed Time: 00:07:09 Diameter: 2.3900 in
Operator: MIJS Area: 4.4863 in?
Sample: R-08-05-19 Maximum Load: 70768 Ibf
Resident Engineer: Yung Chung Compressive Strength: 15774 psi
Ticket: Q08-054
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 9:06:43 AM
End Date: 4/16/2008
End Time: 9:13:52 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete



DB2NV5D11405 9:22:42 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1405 Specimen Gage Length: 5.7300 in
Elapsed Time: 00:05:03 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in®
Sample: R-08-05-23 Maximum Load: 53028 Ibf
Resident Engineer: Yung Chung Compressive Strength: 11722 psi
Ticket: Q08-055
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 9:17:22 AM
End Date: 4/16/2008
End Time: 9:22:25 AM
Workstation: DB2NVSDI
Tested By: concrete

Lab: Concrete



DB2NVS5D11406 10:34:03 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1406 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:04:11 Diameter: 2.3900 in
Operator: MIJS Area: 44863 n*
Sample: R-08-05-24 Maximum Load: 40544 1bf
Resident Engineer: Yung Chung Compressive Strength: 9037 psi
Ticket: Q08-056
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 10:29:43 AM
End Date: 4/16/2008
End Time: 10:33:54 AM
Workstation: DB2NV5DI1
Tested By: concrete

Lab: Concrete



DB2NV5D11407 10:42:46 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1407 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:06:20 Diameter: 2.4000 in
Operator: MJS Area: 4.5239 in?
Sample: R-08-05-25 Maximum Load: 62654 Ibf
Resident Engineer: Yung Chung Compressive Strength: 13850 psi
Ticket: Q08-057
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 10:36:13 AM
End Date: 4/16/2008
End Time: 10:42:33 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete



DB2NV5D11408 10:51:40 AM 4/16/2008

STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1408 Specimen Gage Length: 5.6300 in
Elapsed Time: 00:06:36 Diameter: 2.3600 in
Operator: MIS Area: 4.3744 in*
Sample: R-08-06-19 Maximum Load: 61733 Ibf
Resident Engineer: Yung Chung Compressive Strength: 14112 psi
Ticket: Q08-058
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 10:44:47 AM
End Date: 4/16/2008
End Time: 10:51:23 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete



DB2NV5D11409 11:01:02 AM 4/16/2008

STRESS VS, STRAIN
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Position (in)
Test Summary Test Results
Counter: 1409 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:07:18 Diameter: 2.3600 1n
Operator: MIJS Area: 4.3744 in*
Sample: R-08-06-20 Maximum Load: 70478 1bf
Resident Engineer: Yung Chung Compressive Strength: 16111 psi
Ticket: QO08-059
E.A./CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 10:53:30 AM
End Date: 4/16/2008
End Time: 11:00:48 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN

15000
+.r'--(-%h\\_‘
* ‘ ™~
..ff \'r =
12000 = S
J-. X‘\'\_
-J'j \.‘.\"\

~ 9000 #

125 s

N S

L]

O (ff

3 ;

6000 15
/
rd
f@"
3000 -
f‘{j
d
/
i
0.016 0.032 0.043 0.064 0.080
Position (i)
Test Summary Test Results

Counter: 1410 Specimen Gage Length: 5.6300 in
Elapsed Time: 00:06:36 Diameter: 2.3700 in
Operator: MIS Area: 4.4115 in?
Sample: R-08-06-22 Maximum Load: 62334 1bf
Resident Engineer: Yung Chung Compressive Strength: 14130 psi
Ticket: Q08-060
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 11:03:23 AM
End Date: 4/16/2008
End Time: 11:09:59 AM
Workstation: DB2NV35DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Position (i)
Test Summary Test Results
Counter: 1411 Specimen Gage Length: 5.6900 in
Elapsed Time: 00:04:31 Diameter: 2.3900 in
Operator: MIJS Area: 4.4863 in*
Sample: R-08-07-2.6 Maximum Load: 43665 1bf
Resident Engineer: Yung Chung Compressive Strength: 9733 psi
Ticket: Q08-061
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 11:13:37 AM
End Date: 4/16/2008
End Time: 11:18:08 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Position (in)
Test Summary Test Results
Counter: 1412 Specimen Gage Length: 5.7100 in
Elapsed Time: 00:03:36 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-07-27 Maximum Load: 35311 Ibf
Resident Engineer: Yung Chung Compressive Strength: 7805 psi
Ticket: Q08-062
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 11:21:00 AM
End Date: 4/16/2008
End Time: 11:24:36 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS VS, STRAIN
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Test Summary Test Results
Counter: 1414 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:07:16 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-07-28. Maximum Load: 70115 Ibf
Resident Engineer: Yung Chung Compressive Strength: 15499 psi
Ticket: Q08-0063
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 11:28:47 AM
End Date: 4/16/2008
End Time: 11:36:03 AM
Workstation: DB2NV5DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1415 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:06:18 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in*
Sample: R-08-07-29 Maximum Load: 60844 Ibf
Resident Engineer: Yung Chung Compressive Strength: 13449 psi
Ticket: Q08-064
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 11:38:25 AM
End Date: 4/16/2008
End Time: 11:44:43 AM
Workstation: DB2NV35DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Position (in)
Test Summary Test Results
Counter: 1416 Specimen Gage Length: 5.6300 in
Elapsed Time: 00:01:55 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-07-30 Maximum Load: 19568 Ibf
Resident Engineer: Yung Chung Compressive Strength: 4325 psi
Ticket: Q08-065
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 11:46:47 AM
End Date: 4/16/2008
End Time: 11:48:42 AM
Workstation: DB2NV35DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1417 Specimen Gage Length: 5.6200 in
Elapsed Time: 00:05:38 Diameter: 2.3900 in
Operator: MJS Area: 4.4863 in’
Sample: R-08-08-26 Maximum Load: 55023 Ibf
Resident Engineer: Yung Chung Compressive Strength: 12265 psi
Ticket: Q08-066
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 12:47:09 PM
End Date: 4/16/2008
End Time: 12:52:47 PM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Position (in)
Test Summary Test Results
Counter: 1418 Specimen Gage Length: 5.5700 in
Elapsed Time: 00:10:32 Diameter: 2.3800 in
Operator: MIS Area: 4.4488 in?
Sample: R-08-08-27 Maximum Load: 101310 Ibf
Resident Engineer: Yung Chung Compressive Strength: 22772 psi
Ticket: QO08-067
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 12:55:17 PM
End Date: 4/16/2008
End Time: 1:05:49 PM
Workstation: DB2NV5DI1
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1419 Specimen Gage Length: 5.7000 in
Elapsed Time: 00:05:55 Diameter: 2.3900 in
Operator: MIS Area: 4.4863 in*
Sample: R-08-08-28 Maximum Load: 56982 Ibf
Resident Engineer: Yung Chung Compressive Strength: 12701 psi
Ticket: Q08-068
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:09:06 PM
End Date: 4/16/2008
End Time: 1:15:01 PM
Workstation: DB2NV35DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1420 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:05:53 Diameter: 2.3800 in
Operator: MIS Area: 4.4488 in*
Sample: R-08-08-29 Maximum Load: 56170 Ibf
Resident Engineer: Yung Chung Compressive Strength: 12626 psi
Ticket: Q08-069
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:16:53 PM
End Date: 4/16/2008
End Time: 1:22:46 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1422 Specimen Gage Length: 5.6900 in
Elapsed Time: 00:03:58 Diameter: 2.3900 in
Operator: MJS Area: 4.4863 in?
Sample: R-08-08-30. Maximum Load: 38664 Ibf
Resident Engineer: Yung Chung Compressive Strength: 8618 psi
Ticket: Q08-070
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:28:13 PM
End Date: 4/16/2008
End Time: 1:32:11 PM
Workstation: DB2NV35DI
Tested By: concrete

Lab:

Concrete
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Test Summary Test Results
Counter: 1423 Specimen Gage Length: 5.6800 in
Elapsed Time: 00:03:04 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-09-31 Maximum Load: 30349 Ibf
Resident Engineer: Yung Chung Compressive Strength: 6709 psi
Ticket: Q08-071
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: /16/2008
Start Time: 1:34:27 PM
End Date: 4/16/2008
End Time: 1:37:31 PM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1424 Specimen Gage Length: 3.9400 in
Elapsed Time: 00:03:06 Diameter: 2.4100 in
Operator: MIS Area: 4.5617 in?
Sample: R-08-09-32 Maximum Load: 30924 Ibf
Resident Engineer: Yung Chung Compressive Strength: 6779 psi
Ticket: Q08-072
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:39:57 PM
End Date: 4/16/2008
End Time: 1:43:03 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1425 Specimen Gage Length: 5.6500 in
Elapsed Time: 00:01:29 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in*
Sample: R-08-09-33 Maximum Load: 15247 Ibf
Resident Engineer: Yung Chung Compressive Strength: 3370 psi
Ticket: Q08-073
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:44:54 PM
End Date: 4/16/2008
End Time: 1:46:23 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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Position (i)

Test Summary Test Results
Counter: 1426 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:03:40 Diameter: 2.3900 in
Operator: MIJS Area: 4.4863 in?
Sample: R-08-10-26 Maximum Load: 35684 Ibf
Resident Engineer: Yung Chung Compressive Strength: 7954 psi
Ticket: Q08-074
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:48:03 PM
End Date: 4/16/2008
End Time: 1:51:43 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results

Counter: 1427 Specimen Gage Length: 5.7200 in
Elapsed Time: 00:06:53 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-10-27 Maximum Load: 66630 Ibf
Resident Engineer: Yung Chung Compressive Strength: 14728 psi
Ticket: Q08-075
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 1:53:54 PM
End Date: 4/16/2008
End Time: 2:00:47 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1428 Specimen Gage Length: 5.6800 in
Elapsed Time: 00:06:35 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in*
Sample: R-08-10-28 Maximum Load: 63660 Ibf
Resident Engineer: Yung Chung Compressive Strength: 14072 psi
Ticket: Q08-076
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 2:03:02 PM
End Date: 4/16/2008
End Time: 2:09:37 PM
Workstation: DB2NVSDI1
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1429 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:08:59 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-10-29 Maximum Load: 86453 Ibf
Resident Engineer: Yung Chung Compressive Strength: 19110 psi
Ticket: Q08-077
E.A//CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 2:11:49 PM
End Date: 4/16/2008
End Time: 2:20:48 PM
Workstation: DB2NV3SDI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1430 Specimen Gage Length: 5.7200 in
Elapsed Time: 00:06:09 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-10-30 Maximum Load: 59543 Ibf
Resident Engineer: Yung Chung Compressive Strength: 13162 psi
Ticket: Q08-078
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 2:23:11 PM
End Date: 4/16/2008
End Time: 2:29:20 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1431 Specimen Gage Length: 5.6500 in
Elapsed Time: 00:04:28 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-10-30B Maximum Load: 43563 Ibf
Resident Engineer: Yung Chung Compressive Strength: 9630 psi
Ticket: Q08-079
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/16/2008
Start Time: 2:32:17 PM
End Date: 4/16/2008
End Time: 2:36:45 PM
Workstation: DB2NV5D1
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1433 Specimen Gage Length: 5.7000 in
Elapsed Time: 00:03:22 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-11-23 Maximum Load: 33793 Ibf
Resident Engineer: Yung Chung Compressive Strength: 7470 psi
Ticket: Q08-080
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: T15:52.AM
End Date: © 4/17/2008
End Time: 7:19:14 AM
Workstation: DB2NVSDI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Position (i)

Test Summary Test Results
Counter: 1434 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:01:45 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in*
Sample: R-08-11-24 Maximum Load: 17867 Ibf
Resident Engineer: Yung Chung Compressive Strength: 3949 psi
Ticket: QO08-081
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 7:25:58 AM
End Date: 4/17/2008
End Time: 7:27:43 AM
Workstation: DB2NV35DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1435 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:02:21 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-11-25 Maximum Load: 23362 Ibf
Resident Engineer: Yung Chung Compressive Strength: 5164 psi
Ticket: Q08-082
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 7:30:58 AM
End Date: 4/17/2008
End Time: 7:33:19 AM
Workstation: DB2NVS5DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1436 Specimen Gage Length: 5.6500 in
Elapsed Time: 00:04:32 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-11-26 Maximum Load: 46222 Ibf
Resident Engineer: Yung Chung Compressive Strength: 10217 psi
Ticket: Q08-083
E.A./CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 7:36:22 AM
End Date: 4/17/2008
End Time; 7:40:54 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results

Counter: 1437 Specimen Gage Length: 5.7100 in
Elapsed Time: 00:02:08 Diameter: 2.4100 in
Operator: MIJS Area: 4.5617 in*
Sample: R-08-11-27 Maximum Load: 22762 Ibf
Resident Engineer: Yung Chung Compressive Strength: 4990 psi
Ticket: Q08-084
E.A.//CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 7:42:44 AM
End Date: 4/17/2008
End Time: 7:44:52 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1438 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:08:51 Diameter: 2.3900 in
Operator: MIS Area: 4.4863 in*
Sample: R-08-12-20 Maximum Load: 84469 Ibf
Resident Engineer: Yung Chung Compressive Strength: 18828 psi
Ticket: QO08-085
E.A//CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 7:46:25 AM
End Date: 4/17/2008
End Time: 7:55:16 AM
Workstation: DB2NVS5DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1439 Specimen Gage Length: 5.6800 in
Elapsed Time: 00:03:45 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-12-21 Maximum Load: 37228 Ibf
Resident Engineer: Yung Chung Compressive Strength: 8229 psi
Ticket: QO08-086
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 7:57:30 AM
End Date: 4/17/2008
End Time: 8:01:15 AM
Workstation: DB2NVS5DI
Tested By: concrete
Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1440 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:09:56 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in®
Sample: R-08-12-22 Maximum Load: 95692 Ibf
Resident Engineer: Yung Chung Compressive Strength: 21153 psi
Ticket: Q08-087
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:03:32 AM
End Date: 4/17/2008
End Time: 8:13:28 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS vs. STRAIN
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Test Summary Test Results
Counter: 1441 Specimen Gage Length: 5.6200 in
Elapsed Time: 00:05:01 Diameter: 2.4100 in
Operator: MIJS Area: 4.5617 in*
Sample: R-08-12-23 Maximum Load: 49190 Ibf
Resident Engineer: Yung Chung Compressive Strength: 10783 psi
Ticket: Q08-088
E.A//CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:16:04 AM
End Date: 4/17/2008
End Time: 8:21:05 AM
Workstation: DB2NV3DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1442 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:07:14 Diameter: 2.4000 in
Operator: MIJS Area: 4.5239 in?
Sample: R-08-12-24 Maximum Load: 71596 Ibf
Resident Engineer: Yung Chung Compressive Strength: 15826 psi
Ticket: Q08-089
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:22:41 AM
End Date: 4/17/2008
End Time: 8:29:55 AM
Workstation: DB2NV35DI
Tested By: concrete

Lab: Concrete
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STRESS VS, STRAIN
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Test Summary Test Results

Counter: 1443 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:04:47 Diameter: 2.4100 in
Operator: MIS Area: 4.5617 in?
Sample: R-08-13-13 Maximum Load: 47161 Ibf
Resident Engineer: Yung Chung Compressive Strength: 10338 psi
Ticket: Q08-090
E.A./CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:38:47 AM
End Date: 4/17/2008
End Time: 8:43:34 AM
Workstation: DB2NV35DI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1444 Specimen Gage Length: 5.2500 in
Elapsed Time: 00:01:55 Diameter: 2.3800 in
Operator: MIS Area: 4.4488 in?
Sample: R-08-13-14 Maximum Load: 19048 1bf
Resident Engineer: Yung Chung Compressive Strength: 4282 psi
Ticket: Q08-091
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:45:38 AM
End Date: 4/17/2008
End Time: 8:47:33 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1446 Specimen Gage Length: 5.0900 in
Elapsed Time: 00:02:10 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-13-16 Maximum Load: 21908 Ibf
Resident Engineer: Yung Chung Compressive Strength: 4843 psi
Ticket: Q08-093
E.A./CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:54:40 AM
End Date: 4/17/2008
End Time: 8:56:50 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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STRESS vs. STRAIN

4000 o w—
jjfé .,
Jgé.“
3200 , y.
P
o~ 2400 - -
@ A
% A
Loy ]
: ;.
1600 y | £
b
f’ﬁ“
800 f‘f"’r
e ﬁ-‘
]
I3[ 0.007 0.014 0.021 0.028 0.035
Position (i)
Test Summary Test Results
Counter: 1447 Specimen Gage Length: 5.6300 in
Elapsed Time: 00:01:45 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-13-17 Maximum Load: 17822 Ibf
Resident Engineer: Yung Chung Compressive Strength: 3940 psi
Ticket: Q08-094
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 8:59:57 AM
End Date: 4/17/2008
End Time: 9:01:42 AM
Workstation: DB2NVS5DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1448 Specimen Gage Length: 5.2300 in
Elapsed Time: 00:02:20 Diameter: 2.3900 in
Operator: MIS Area: 4.4863 in’
Sample: R-08-14-03 Maximum Load: 24109 Ibf
Resident Engineer: Yung Chung Compressive Strength: 5374 psi
Ticket: Q08-095
E.A//CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 9:03:30 AM
End Date: 4/17/2008
End Time: 9:05:50 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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STRESS vs. STRAIN
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Test Summary Test Results
Counter: 1449 Specimen Gage Length: 5.6400 in
Elapsed Time: 00:02:58 Diameter: 2.3900 in
Operator: MIJS Area: 4.4863 in*
Sample: R-08-14-04 Maximum Load: 29104 Ibf
Resident Engineer: Yung Chung Compressive Strength: 6487 psi
Ticket: Q08-096
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 9:11:00 AM
End Date: 4/17/2008
End Time: 9:13:58 AM
Workstation: DB2NVS5DI
Tested By: concrete

- Lab: Concrete



DB2NVS5D11450 9:20:07 AM 4/17/2008

STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1450 Specimen Gage Length: 5.6500 in
Elapsed Time: 00:04:03 Diameter: 2.3900 in
Operator: MIS Area: 4.4863 in’
Sample: R-08-14-05 Maximum Load: 39288 Ibf
Resident Engineer: Yung Chung Compressive Strength: 8757 psi
Ticket: Q08-097
E.A//CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 9:15:52 AM
End Date: 4/17/2008
End Time: 9:19:55 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results

Counter: 1451 Specimen Gage Length: 5.6800 in
Elapsed Time: 00:01:19 Diameter: 2.3900 in
Operator: MIJS Area: 4.4863 in*
Sample: R-08-15-03 Maximum Load: 13572 Ibf
Resident Engineer: Yung Chung Compressive Strength: 3025 psi
Ticket: Q08-098
E.A./CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 9:22:00 AM
End Date: 4/17/2008
End Time: 9:23:19 AM
Workstation: DB2NV3SDI
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1461 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:05:54 Diameter: 2.3900 1n
Operator: MIJS Area: 4.4863 in*
Sample: R-08-15-04 Maximum Load: 57082 Ibf
Resident Engineer: Yung Chung Compressive Strength: 12724 psi
Ticket: Q08-099
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:09:04 AM
End Date: 4/17/2008
End Time: 10:14:58 AM
Workstation: DB2NV5D1
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1462 Specimen Gage Length: 5.6500 in
Elapsed Time: 00:01:48 Diameter: 2.3900 in
Operator: MIJS Area: 4.4863 in*
Sample: R-08-15-05 Maximum Load: 18025 Ibf
Resident Engineer: Yung Chung Compressive Strength: 4018 psi
Ticket: QO08-100
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:18:39 AM
End Date: 4/17/2008
End Time: 10:20:27 AM
Workstation: DB2NV5DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1463 Specimen Gage Length: 5.6700 in
Elapsed Time: 00:05:54 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-16-12 Maximum Load: 57203 Ibf
Resident Engineer: Yung Chung Compressive Strength: 12645 psi
Ticket: QO08-101
E.A./CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:22:05 AM
End Date: 4/17/2008
End Time: 10:27:59 AM
Workstation: DB2NV5DI1
Tested By: concrete

Lab: Concrete
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STRESS VS. STRAIN
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Test Summary Test Results

Counter: 1464 Specimen Gage Length: 5.7000 in
Elapsed Time: 00:04:16 Diameter: 2.3900 in
Operator: MIS Area: 4.4863 in?
Sample: R-08-16-13 Maximum Load: 41727 bt
Resident Engineer: Yung Chung Compressive Strength: 9301 psi
Ticket: Q08-102
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:30:22 AM
End Date: 4/17/2008
End Time: 10:34:38 AM
Workstation: DB2NV5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results

Counter: 1465 Specimen Gage Length: 5.6800 in
Elapsed Time: 00:01:53 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in*
Sample: R-08-16-14 Maximum Load: 21448 1bf
Resident Engineer: Yung Chung Compressive Strength: 4741 psi
Ticket: Q08-103
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:37:36 AM
End Date: 4/17/2008
End Time: 10:39:29 AM
Workstation: DB2NVS5DI1
Tested By: concrete

Lab: Concrete
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Test Summary Test Results

Counter: 1466 Specimen Gage Length: 5.6600 in
Elapsed Time: 00:02:14 Diameter: 2.3900 in
Operator: MIS Area: 4.4863 in’
Sample: R-08-16-15 Maximum Load: 22156 Ibf
Resident Engineer: Yung Chung Compressive Strength: 4939 psi
Ticket: Q08-104
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:41:18 AM
End Date: 4/17/2008
End Time: 10:43:32 AM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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Test Summary Test Results
Counter: 1467 Specimen Gage Length: 5.7100 in
Elapsed Time: 00:05:20 Diameter: 2.4000 in
Operator: MIS Area: 4.5239 in?
Sample: R-08-16-16 Maximum Load: 54771 Ibf
Resident Engineer: Yung Chung Compressive Strength: 12107 psi
Ticket: QO08-105
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 4/17/2008
Start Time: 10:45:31 AM
End Date: 4/17/2008
End Time: 10:50:51 AM
Workstation: DB2NV5DI1
Tested By: concrete

Lab: Concrete



